CiTY oF MIARLIN

VOLUME |

WATER TREATMENT PLANT
EFFICIENCY EVALUATION

(FALLs COUNTY, TEXAS)

oooooooooooo

Katherine M. Dietz, P.

KSA

ENGINEERS

Brent P. Bassett, P.E.

Prepared by:
KSA Engineers, Inc.

(TBPE Firm Registration No. F-1356)
4833 Spicewood Springs Road
Suite 204
Austin, TX 78759
Telephone: 512.342-6868
www.ksaeng.com



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Fall County, Texas Volume | Water Treatment Plant Efficiency Evaluation

TABLE OF CONTENTS

TabIE Of CONTENTS ... [
(Y o] = o) (01 PRI ii

(I o] Y o] o= g o [ (L S PP O PP PPPPRPOPPPPP ii

1N o T 1¥ o] £ o ¥ o S 1
AL STUAY AUTNOTTLY ...ttt e et e e et b bt e e e an b et e e e an b et e e e anbe e e e e nees 1
[...]
The membrane filter system operates under various cycles and is controlled
automatically via the membrane filter computer supplied by KOCH. The only
exceptions are the valves that control whether filter waste flows to the neutralization
tank or the filter feed pond. These valves are controlled by the SCADA computer.
The membrane system consists of two (2) KMS Model HF-56 Potable Water UF
Units with fifty-four (54) KMS, model V1072, UF membrane cartridges each. The
net filter production capacity as granted by the TCEQ is 4.22 MGD at 20 °C.

When the filter system operates in production or filtrate mode, water is pumped from
the filter feed wet well through the prefilters. Pressure indicators are located on
both the inlet and outlet sides of the prefilters and throughout the membrane
filtration system. Turbidity and flow meters are also provided on the filter feed lines
running from the prefilters to the membranes. Water flows from the prefilters
through the membrane filters to the ground storage tank; however, not all the water
flows through the membrane filters. Water that passes through the membrane

KSA Engineers, Inc. Page 9



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

filters is referred to as production permeate. Remaining water that does not pass
through the filters is referred to as production retentate. Production retentate is
drained to the neutralization tank or reclaim pond.

The membrane filters at the Marlin SWTP operate in recirculation mode as required
by the TCEQ. Recirculation mode utilizes a recirculation pump that provides extra
cross flow which helps to remove foulants from the surface of the membrane and
keep them in suspension in the retentate.

Cleaning and backflush cycles are performed automatically by the membrane
filtration system. Chemical pumps have been provided by KOCH for citric acid,
caustic, and sodium hypochlorite. These chemicals are pumped to the backflush
line and/or the clean in place (CIP) tank. When the system begins a cleaning cycle,
a cleaning solution in the cleaning tank is pumped via a cleaning pump to the
membrane filters. Both cleaning permeate and cleaning retentate return to the CIP
tank afterward the cleaning cycle. The CIP tank drains to the neutralization tank to
await pH adjustment prior to discharge to the plant sewer.

Backflushing is performed at regular intervals to remove the layer of fouling that
may have accumulated on the surface of the membrane and flush it to the drain.
Filtered water from the clearwell is used to backflush the filters. It is pumped via the
backwash pumps located at the high service pump station and flows through the
membrane filters in the reverse direction (outside-in) for a preset amount of time.
The clean permeate water used for backflush may have chemicals added.
Currently, a backflush cycle occurs every 45 minutes for a duration of 15 minutes,
alternating between 2 water-only backflush cycles, a citric acid backflush cycle, and
a chlorine/caustic backflush cycle.

Cleaning cycles are performed periodically on the membranes. The cleaning
solution is stored in the CIP tank on-site. The cleaning pump conveys the cleaning
solution to the membrane filters or prefilters. Caustic, sodium hypochlorite, and
citric acid chemical lines run from the chemical pumps to the CIP tank located on-
site. Currently, CIPs are completed on each membrane skid every 2 months.

One requirement of the membrane filters is that integrity testing must be performed
to ensure there are no defects in the membrane filters. The membrane system in
the City of Marlin SWTP uses a pressure decay test in which the permeate side of
the skid is drained and then filled with compressed air to a low pressure. The rate
of decay of the pressure is monitored and then correlated to a normalized number of

KSA Engineers, Inc. Page 10



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

broken fibers. A direct integrity test is being performed by the operators once a
week.

Although the rated capacity of the membrane filters at 20 degrees C is 4.22 mgd,
discussions with plant staff revealed that a single membrane skid can only produce
approximately 1.3 mgd. Once this flow is reached, it is necessary to start the second
skid. Based on the age of the membrane filters, production capacity could be
increased to the original design capacity if the membrane cartridges were replaced.
Membrane filters have an estimated life of 7-10 years. Once they reach this point,
no amount of chemical cleaning or backflush will increase their production capacity
because the membrane surface has begun to degrade due to normal wear and tear.
The frequency of cleaning cycles, while effective at removing foulants, can
potentially prematurely degrade the membrane fibers. This degradation reduces the
permeate flux rate of the membranes. The membrane filters should be a priority in
O&M budget to ensure the production capacity does not continue to decrease.

The City should start a discussion with the TCEQ regarding replacement of their
current membrane cartridges. Operations staff stated that Koch has informed them
that the membrane cartridges currently installed at the plant are no longer produced,
however, there are membranes currently manufactured that can directly replace the
existing cartridges without need to retrofit the entire system. If this is the case, the
new membranes must first receive approval from the TCEQ before they are
installed at the plant. The TCEQ may require another pilot test be conducted on the
new membranes. If a pilot test is not required, Koch will need to work with the TCEQ
to determine what all is needed to gain approval of the newer membranes.
Depending on which path to approval the TCEQ requires will determine how long
the approval process may take. The City should begin corresponding with the TCEQ
immediately so membrane replacement at the plant can occur in a timely manner.

The membrane filters have a life span that is dependent on receiving high quality
clarified water. The processes upstream from the filters will affect the time the filters
are usable because the membranes deteriorate at a slower rate when they have to
remove fewer constituents from the influent water. Each membrane filter begins to
deteriorate and produce less water after its initial installation. A failure in any of the
process units associated with sending water to the membranes could have an effect
on membrane life. Therefore, it is critical that the following units are maintained and
checked to ensure efficient operations:

KSA Engineers, Inc. Page 11



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

¢ Intake structure is operated to minimize the sediment entering the plant
processes

o Clarifier mixers, weirs and sludge sweeps are maintained so settled water
turbidities are low without the need to overfeed coagulant at the rapid mix
basins.

¢ Membrane system pre-filters are never bypassed, and all flow to the
membranes is filteredWater softener is maintained to adequately soften
water used for cleaning to less than 60 mg/L as calcuim carbonate

To efficiently operate the membrane filter system, it is recommended that:

1. The efficiency recommendations outlined for the clarifiers should be
implemented to ensure the membranes receive high quality processed
water.

2. The membrane cartridges be replaced within the next 3-4 years.

As stated previously, the membrane system is automatically controlled by its own
control system with the exception of the valve controlling flow to either the
neutralization tank or the reclaim pond. Currently, monitoring of the membrane
system and operation of the valve to direct waste to either the neutralization tank or
the reclaim pond is all that is required of plant staff. The city should look to
integrating the membrane control system with the plant SCADA since the
membrane filters are an automated, integral portion of the SWTP.

Clearwell

The purpose of the clearwell is to store finished water for use during periods when
the water treatment plant is not operating and also for the backwash water supply
needed for the membrane filters. The clearwell receives flow of finished water from
the membrane filters. The clearwell then provides finished water to the high service
pump station for transmission to the city and filter backwash.

KSA Engineers, Inc. Page 12



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

Photo 6. Clearwell

Water is removed from the clearwell by the high service pumps based on system
demands or by a backwash pump based on the need to backwash a filter. No
special controls are required for the clearwell. The SCADA system indicates the
level of the tank for the operator’s information and use.

There are currently no issues with the clearwell, and no items are identified to
increase efficiency.

High Service Pumps

The purpose of the high service pumping facilities at the water plant is to convey
treated water from clearwell storage to the city’s distribution system at useable
pressures. Three pumps with VFDs are used to pump finished water from the
clearwell to the distribution system. The firm capacity of the high service pump
station is 7.49 mgd.

Currently, the operations staff monitor the elevations in elevated storage throughout
the distribution system. Based on elevation, the operator turns the high service feed
pumps on and off manually via the SCADA system to ensure the elevations in the
distribution system tanks are consistent. The high service pumps were originally
design to be controlled automatically by the level indication in the elevated tanks.
Controlling these pumps automatically could decrease the amount of time
operators are required to observe the elevated tank elevations and only
require their attention in an alarm state.

KSA Engineers, Inc. Page 13



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

The station also includes two (2) vertical turbine pumps that alternate to provide
filter backwash. Both of these pumps have VFDs and are controlled via the Koch
ultrafiltration control panel through the SCADA system. Alarms and operating
conditions of the pump are displayed on the central computer for the SCADA
system. No items were identified to increase the efficiency of the backwash system.

Liguid Chemical Feed Systems

The chemical feed at the plant was originally designed to pace chemical feed based
on the influent flow. Many of the original chemical feed pumps have been taken out
and replaced with LMI metering pumps. All chemicals are currently fed manually.

Bulk storage of chemicals is located in concrete containment areas in the
membrane filtration building.

Photo 7. Chemical Tank and Piping

Chemicals presently used at the water treatment plant are:

e Alum: Aluminum sulfate is used as the coagulant and is applied to the
raw water during rapid mixing in the splitter box.

e Liquid Ammonium Sulfate: Liquid ammonium sulfate (LAS) is injected
after chlorine to form chloramines for disinfection. Injection points include
rapid mixing at the splitter box, the filter feed wet well, and the effluent
lines from the membrane filters.

e Caustic: Caustic is provided primarily for pH adjustment of the finished
water. Potential application points include the splitter box, the filter feed
wet well, the pipelines leading from the membrane filters, and the

KSA Engineers, Inc. Page 14



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

neutralization tank. Caustic is also utilized by the membrane filtration
system for chemical backwashes and CIPs. Operations staff noted that
caustic is added to adjust finished water pH; this occurs rarely.

o Fluoride: Fluoride is added into the filtered water prior to the clearwell.

e Citric Acid: Citric acid is used in the cleaning process of the membrane
filters and also at the neutralization tank. Metering pumps feed the
chemical to the membrane filters and the neutralization tank.

e Sodium Hypochlorite: Sodium hypochlorite is used in the cleaning
process of the membrane filters. It is fed to the filters by metering pump.

Instead of feeding each chemical to each process manually, an automated
system could be reinstated if original pumps with VFDs, correctly adjusted to
include turndown to lower feed rates, were installed per previous design of
flow-paced control with dosage trim (based on pH and fluoride meters).

Chlorine Feed System

The purpose of the chlorine handling facility is to take gaseous chlorine from the
chlorine cylinders and make a chlorine solution with sufficient strength to disinfect
the water and provide chlorine residual in the distribution system. The chlorine gas
is delivered in a liquid state in one-ton containers, fed to the chlorinators as a gas
under vacuum, and mixed with potable water at an injector. The chlorinators are
controlled manually to feed the required amount of chlorine.

Photo 8. Chlorine Feed System

Chlorine can be added prior to the clarifier at the splitter box, at the filter feed wet
well, and prior to the clearwell in the two effluent lines from the membrane filters.

KSA Engineers, Inc. Page 15



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

The primary application points are at the clarifier splitter box prior to the clarifiers
and after filtration in the finished water lines to the clearwell.

The chlorinator feed rate is currently controlled manually by the operators.

The system was originally installed to be controlled by a Hands-Off-Auto selector.
When in hand position, the chlorinator would be controlled by the operator using a
Hand Controller. When in the automatic position, the chlorinator would be controlled
through the SCADA computer either automatically or manually. If set to be
controlled automatically, the chlorinators are controlled based on the raw water flow
rate. If manual, the operator may control the chlorinators via the SCADA computer.

A SCADA-controlled system could be reinstated if automated control valves
and SCADA controls were placed into service. The chlorinator would be
automated based on raw water flow and desired chlorine dosage. The dosage
could also be trimmed by utilizing chlorine residual feedback to the
chlorinator.

Neutralization Tank

The neutralization tank adjusts the pH of the chemical backwash water prior to
being released to the sewer system. The operator has to pay close attention to the
pH meters so that the proper amount of caustic or citric acid is used to adjust the pH
of the water before releasing it to the sewer system. The operator also has to pay
close attention to the level in the neutralization tank as this is not monitored by
SCADA. There are currently no operation or control issues with the neutralization
tank.

KSA Engineers, Inc. Page 16



City of Marlin HOTCOG Water and Wastewater Treatment Efficiency Study
Falls County, Texas Volume | Water Treatment Plant Efficiency Evaluation

Photo 9. Neutralization Tank

Reclaim Ponds

Filter backwash water flows from the filters by gravity to a manhole where it then
flows to the reclaim pond via gravity and held until it is pumped back to the head of
the plant for treatment with the raw water or sent back to the lake. In most
instances, water is pumped back to the head of the plant for treatment.

Photo 10. Reclaim Pond

The level of water in the reclaim ponds is monitored closely by the operators as it is
not monitored by the SCADA system. Water is pumped to the head of the plant or